

QC - Concrete Cube Testing Report.																
Company:		SOVLLP														
Project:		SOV														
Report for Month:		Jul&Aug-20														
Prepared By:		QC Team														
Date:		03-09-2020														
S. No.	Date of casting	Site Mix or RMC	Specified Grade of Concrete	Supplier / Contractor	D. C. No	Block No. / Bungalow No.	Used for Slab / Columns	Slab No. or Column No.	Date of Testing	No. of days	Specified Strength	Tested Strength Kilo-newtons	Tested Strength in N per sq. mm	Avg. of three tests	Remarks	
7322	21-07-2020	Sitemix	M25	Scpl		128	col	3	28-7-20	7	17.5	395.0	17.6			
											17.5	395.0	17.6	17.6		
											17.5	400.0	17.8			
7322	21-07-2020	Sitemix	M25	Scpl		128	col	3	17-8-20	27	25.0	565.0	25.1			
											25.0	570.0	25.3	25.3		
											25.0	575.0	25.6			
7323	30-07-2020	RMC	M20	Scpl		129	Slab	2	6-8-20	7	14.0	325.0	14.4			
											14.0	325.0	14.4	14.4		
											14.0	320.0	14.2			
7323	30-07-2020	RMC	M20	Scpl		129	Slab	2	27-8-20	28	20.0	470.0	20.9			
											20.0	465.0	20.7	20.8		
											20.0	470.0	20.9			
7324	30-07-2020	RMC	M20	Scpl		130	Slab	2	6-8-20	7	14.0	325.0	14.4			
											14.0	325.0	14.4	14.5		
											14.0	330.0	14.7			
7324	30-07-2020	RMC	M20	Scpl		130	Slab	2	27-8-20	28	20.0	480.0	21.3			
											20.0	470.0	20.9	21.1		
											20.0	475.0	21.1			
7325	30-07-2020	RMC	M20	Scpl		122	Footings		6-8-20	7	14.0	325.0	14.4			
											14.0	325.0	14.4	14.4		
											14.0	320.0	14.2			
7325	30-07-2020	RMC	M20	Scpl		122	Footings		27-8-20	28	20.0	475.0	21.1			
											20.0	470.0	20.9	20.9		
											20.0	465.0	20.7			

[illegible]